

Neurologia i Neurochirurgia Polska Polish Journal of Neurology and Neurosurgery 2023, Volume 57, no. 1, pages: 63–76 DOI: 10.5603/PJNNS.a2023.0012 Copyright © 2023 Polish Neurological Society ISSN: 0028-3843, e-ISSN: 1897-4260

# LEADING TOPIC

Leading Topic Editor: Alina Kułakowska, MD, PhD, Department of Neurology, Medical University of Bialystok, Bialystok, Poland

# Hyperkinetic movement disorders following SARS-CoV-2 infection and vaccination — an update

Filip Przytuła<sup>1</sup>, Jarosław Sławek<sup>1, 2</sup>

<sup>1</sup>Neurology&Stroke Department, St. Adalbert Hospital, Gdansk, Poland <sup>2</sup>Department of Neurological-Psychiatric Nursing, Medical University of Gdansk, Poland

# ABSTRACT

The aim of this review was to summarise current knowledge regarding hyperkinetic movement disorders related to SARS-CoV-2 infection and vaccination in terms of phenomenology, epidemiology, pathogenesis and treatment. After a thorough review of the PubMed and Google Scholar databases (2020–2022), we identified myoclonus and ataxia sometimes accompanied by opsoclonus (AMS) as the two most frequent COVID-19 sequelae, with chorea, tremor and dystonia being very rare. The pathogenesis seems to be variable, but in the majority of AMS cases it was autoimmunological, with good response and recovery after corticosteroids or intravenous immunoglobulins infusions. Vaccination may be complicated by hyperkinetic movement disorders (e.g. tremor, dystonia), but this is very rare. Patients with Deep Brain Simulation depletion should not be postponed due to lockdowns as this may result in fatal outcomes.

Key words: ataxia, myoclonus, opsoclonus, chorea, tremor, dystonia, COVID-19, SARS-CoV-2

(Neurol Neurochir Pol 2023; 57 (1): 63-76)

# Introduction

Post-COVID conditions are being reported worldwide under a broad range of names, including long COVID, post-acute COVID-19, long-term effects of COVID, post-acute COVID syndrome, chronic COVID, long-haul COVID, late sequelae and others, as well as the research term 'post-acute sequelae of SARS-COV-2 infection' (PASC). They may be a result of the persistance of acute phase symptoms or newly developed or recurrent symptoms after recovery. According to the WHO (World Health Organisation), post COVID-19 syndrome refers to cases with a history of probable or confirmed SARS-CoV-2 infection, usually at least three months after onset, with symptoms that last for at least two months and cannot be explained by an alternative diagnosis [1]. The most frequent complications of SARS-CoV-2 infection that may fulfill the definitions of PASC or Long-COVID include: fatigue (58%), headache (44%), attention disorder (27%), hair loss (25%), and dyspnoea (24%). Among the neurological complications, the most common are cognitive decline, sleep problems, myalgia, and anosmia/dysgeusia) [2].

Several possible pathogenetic mechanisms of neurological symptoms associated with COVID-19 (direct viral invasion, hypoxic injury, coagulopathy, inflammatory response and immune dysfunction, side effects of medications, psychological — resulting in functional symptoms after recovery from severe life-threatening condition) have been recently described [3]. Myoclonus and tremor — the predominant movement disturbances associated with COVID-19 — are non-specific symptoms that often occur in critically ill patients as a result of hypoxia or toxic-metabolic disturbances [4]. In patients severely affected by COVID-19, with multiorgan failure, requiring mechanical ventilation and treatment in the Intensive Care Unit (ICU), neurological symptoms are most likely related to hypoxia and a toxic-metabolic cause or causative medications.

On the other hand, in patients with an asymptomatic or mild infection, with no history of severe hypoxia or multiorgan failure, the cause of movement disorders accompanying

Address for correspondence: Jarosław Sławek and Filip Przytuła, Neurology & Stroke Dpt., St. Adalbert Hospital, Al. Jana Pawła II 50, 80-462 Gdansk, Poland; e-mails: jarosław.sławek@gumed.edu.pl, przytula.filip@gmail.com

Received: 17.01.2023 Accepted: 10.02.2023 Early publication date: 17.02.2023

This article is available in open access under Creative Common Attribution-Non-Commercial-No Derivatives 4.0 International (CC BY-NC-ND 4.0) license, allowing to download articles and share them with others as long as they credit the authors and the publisher, but without permission to change them in any way or use them commercially.



COVID-19 is most likely to be autoimmune. As in other infectious diseases, SARS-CoV-2 can result in autoimmunological reactions, probably due to the mimicry mechanism. Hyperkinetic movement disorders besides autoimmune neuropathies (e.g. Guillain-Barre syndrome) may represent the group of such conditions. Fortunately, they are not as frequent as other PASCs. As they respond well to immune therapies, all acute/subacute movement disorders following a SARS-CoV-2 infection have to be considered as being of autoimmune origin and properly treated. They usually occur a few weeks after recovery, and if treated may resolve in under two months. In this way, they do not fulfill the diagnosis of PASC.

The most frequently reported hyperkinetic movement disorder related to COVID-19 is myoclonus, often occurring in syndromes including ataxia and opsoclonus. Only a few cases of chorea, tremor and dystonia have been reported [5]. A systematic review of hyperkinetic syndromes following SARS-CoV-2 infection was presented in this journal in 2021 [6]. For this latest analysis, we reviewed the PubMed and Google Scholar databases for the period 2020–2022, searching for papers using the key words: 'ataxia', 'myoclonus', 'opsoclonus', 'chorea', 'dystonia', 'tremor', 'SARS-CoV-2', 'COVID-19', and 'vaccination' to update the literature. Key results are set out in Tables 1–3.

## Ataxia/myoclonus/opsoclonus syndrome

To date, there have been 50 publications of case reports and case series of patients with myoclonus or ataxia or opsoclonus (or a combination of these) related to COVID-19 [7–56]. A total of 105 patients had been described in the medical literature up to the end of 2022. Forty-three of these 105 cases had a severe SARS-CoV-2 infection and required hospitalization in the ICU [48–56]. As the movement disorder could be a possible complication (hypoxia, medications) they were not included into analysis. Sixty two out of 105 cases developed movement disorders despite mild or moderate severity of infection — as these were possibly of autoimmune origin, these reports were included into detailed analysis.

Sixty two patients - 55 men and seven women aged 32-88 years — developed myoclonus or opsoclonus or ataxia after SARS-CoV-2 infection. The most frequent was myoclonus (57/62 patients), followed by ataxia (46/62), and opsoclonus (17/62). In two patients, myoclonus presented as an independent symptom. Thirty one subjects had ataxia-myoclonus syndrome (AMS), 14/62 had opsoclonus-myoclonus-ataxia syndrome (OMAS), and 3/62 patients had opsoclonus--myoclonus syndrome (OMS). The myoclonus type affecting COVID-19 patients was a positive one, but also action--sensitive and stimulus-sensitive in some cases. Symptoms were generalised, in some patients affecting their voice and gait. Seventeen patients presented additional signs such as dysarthria, dysphagia, and/or nystagmus as a manifestation of cerebellar syndrome. Thirteen patients presented neuropsychiatric symptoms that accompanied movement disturbances: two mild somnolence, one sopor, four confusion, four cognitive impairment, one psychomotor agitation with frontal lobe syndrome, and one psychomotor retardation.

The delay between the onset of COVID-19 infection and the onset of neurological symptoms was 2–42 days (mean 13). In the majority of cases, 43/62 patients, SARS-CoV-2 infection was mild or asymptomatic, usually with fever, cough, myalgia, general weakness and not requiring oxygen therapy. Fifteen out of 62 had a moderate course of infection and required non-invasive oxygen therapy. In four subjects, there was no precise data as to the severity of the COVID-19.

The neuroimaging studies (computed tomography - CT, magnetic resonance imaging -MRI), neurophysiological (electroencephalography, electroneurography, electromyography) did not show abnormalities in all reported cases. General examination of cerebrospinal fluid (CSF) was normal in 46 patients, isolated protein elevation was observed in six patients, isolated lymphocytic pleocytosis in one, and lymphocytic pleocytosis with elevated protein in one. Lumbar puncture was not performed in eight cases.SARS-CoV-2 RT-PCR in the CSF was negative in all tested cases. In three reports, autoantibodies were identified: against glial fibrillary acidic protein (GFAP) [16], leucine-rich glioma-inactivated 1 (LGI-1) [29], and glutamic acid decarboxylase (anti-GAD) [22]. Another study described a patient with post-COVID-19 ataxia-myoclonus syndrome in whom autoantibodies directed against Purkinje cells of the cerebellum, striatal and hippocampal neurons were identified by nerve tissue immunostaining with serum and CSF [13]. Franke et al. analysed the cerebrospinal fluid for antineuronal and antiglial antibodies among the patients with neurological symptoms after SARS-CoV-2 infection: anti-neuronal antibodies were present (IgG anti cerebellum granule cells in three cases, anti nucleus and proximal dendrites of Purkinje cells in two cases, myelinated fibres in the cerebellum in one case, neurophil of the olfactory bulb in one case, blood vessels in the brain in three cases, neurophil in the hippocampus in one case, and glia limitans and astrocytes in two cases) [56]. These studies may indicate molecular mimicry between autoantigens and SARS-CoV-2 as possible pathogenesis in such cases. A possible autoimmune cause is also indicated by FDG-PET studies in five cases of COVID--19-associated ataxia with myoclonus and/or encephalopathy which showed cortical hypometabolism and cerebellar and/ /or putaminal hypermetabolism [8, 13]. Cerebellar hypermetabolism in FDG-PET correlated with autoantibody target (against Purkinje cells and striatum) and clinical symptoms in a case reported by Grimaldi [13]. A combination of cortical hypometabolism and cerebellar hypermetabolism is unclear, and has been rarely reported due to infectious encephalitis [57] or in paraneoplastic cerebellar degeneration [58]. However, it may be the consequence of increased energy uptake due to the inflammatory process associated with an immune reaction in the cerebellum and cortical neurons damage or receptors/ /ion channels blockade due to parainfectious mechanisms [8].

Article	Age/ /gender	COVID-19 severity of infectious stage	Neurological symptoms	Time between acute infection and onset of neurological symptoms	Treatment/outcome
Rabano-Suarez et al. 2020 [7]	63/M	Mild	<ul> <li>Myoclonus</li> <li>Dysarthria</li> <li>Dysphagia</li> <li>Mild somnolence</li> </ul>	9 days	Propofol, Valproic acid, Levetiracetam, Clonazepam, Methylprednisolone 1 g/day, 5 g total plasmapheresis 5 cycles, Significant improvement
	88/F	Mild	Myoclonus	21 days	Methylprednisolone 250 mg/day for 3 days, Complete recovery
	76/M	Mild	Myoclonus	11 days	Clonazepam, Levetiracetam (no effect), Methylprednisolone 250 mg/day for 3 days, Recovery after 3 weeks
Delorme et al. 2020 [8]	72/M	Moderate	Myoclonus     Ataxia     Psyhomotor agitation     Frontal lobe syndrome	12 days	IVIG 2 g/kg, Significant improvement, Complete recovery after 6 weeks
Wright et al. 2020 [9]	79/M	Mild	<ul> <li>Opsoclonus</li> <li>Ataxia</li> <li>Cognitive impairment</li> </ul>	13 days	No data/improvement of cognitive function and resolution of eye movement abnormality after 19 days, death after 27 days due to general physical decline
Dijkstra et al. 2020 [10]	44/M	Mild	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Voice tremor</li> <li>Transient ocular flutter (no evident opsoclonus)</li> <li>Cognitive impairment</li> </ul>	1 week	Methylprednisolone 1g daily for 5 days, IVIG 0,4 g/kg for 3 days/partial recovery after 15 days, full recovery within 2 months
Schellekens et at. 2020 [11]	48/M	Mild	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Saccadic intrusions of eye movement (no opsoclonus)</li> </ul>	13 days	Levetiracetam, Partial recovery within 2 months
Shah et al. 2020 [12]	Middle aged/M	No data	<ul> <li>Myoclonus</li> <li>Opsoclonus</li> <li>Ataxia</li> <li>Ataxic dysarthria</li> </ul>	3 weeks	Methylprednisolone 1 g/day, Sodium valproate 20 mg/kg/day, Clonazepam 2 mg/day, Levetiracetam 2 g/day, Recovery within 1 week
Grimaldi et al. 2020 [13]	72/M	Moderate	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Ataxic dysarthria</li> <li>Action tremor</li> </ul>	17 days	IVIG 0.4 g/kg/day for 5 days, Methylprednisolone 1 g/day for 5 days/ Recovery within 2 weeks
Salari et al. 2021[14]	42/M	Mild	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Dysarthria</li> <li>Cognitive deficits</li> </ul>	Unknown	Methylprednisolone 1 g/day, 5 g total, Complete recovery after 1 month
	52/M	Mild	<ul><li>Myoclonus</li><li>Ataxia</li></ul>	7 days	Methylprednisolone 1 g/day, 5 g total, Significant improvement after 1 month
	38/M	No data	<ul><li>Myoclonus</li><li>Ataxia</li></ul>	8 days	Clonazepam 2 mg/day, Levetiracetam 1,000 mg/day, Methylprednisolone 1 g/day, 5 g total, Significant improvement after 2 weeks
Chan et al. 2021 [15]	44/M	Mild	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Voice tremor</li> <li>Mild rigidity in upper extremities</li> </ul>	12 days	Methylprednisolone 1 g/day, 5 g total, Clonazepam 0.75 mg $2 \times 1$ , Levetiracetam 1,000 mg $2 \times 1$ , Significant improvement after 18 days
Asan et al. 2021 [16]	44/M	Mild	<ul><li>Myoclonus</li><li>Ataxia</li></ul>	14 days	Methylprednisolone 1 g/day, 5 g total, Significant improvement after few days, Total recovery after 3 months

## Table 1. Characteristics of patients with myoclonus/opsoclonus/ataxia associated with COVID-19

**→** 

Article	Age/ /gender	COVID-19 severity of infectious stage	Neurological symptoms	Time between acute infection and onset of neurological symptoms	Treatment/outcome
Saha et al. 2021 [17]	78/F	Mild	<ul> <li>Myoclonus</li> <li>Opsoclonus</li> <li>Ataxia</li> </ul>	14 days	IVIG 0.4 g/kg for 5 days, Methylprednisolone 1 g/day, Levetiracetam 1 g/day, Significant improvement after 7 days
lshaq et al. 2021 [18]	63/M	Moderate	<ul> <li>Myoclonus</li> <li>Opsoclonus</li> <li>Ataxia</li> <li>Confusion</li> </ul>	23 days	Methylprednisolone 1 g/day, 5 g total followed by IVIG 0.4 g/kg for 5 days, Complete recovery after 4 weeks
Ram et al. 2021 [19]	79/M	Mild	<ul><li>Myoclonus</li><li>Ataxia</li></ul>	10 days	Intravenous dexamethasone, 6 mg/day, Levetiracetam 2,000 mg/day, Complete recovery after 2 months
Otmani et al. 2021 [20]	59/M	Asymptomatic	<ul><li>Myoclonus</li><li>Nystagmus</li></ul>	Unknown	Levetiracetam, IVIG, Methylprednisolone 1 g/day, 5 g total, Complete recovery after 21 days
Werner et al. 2021 [21]	62/M	Mild	<ul><li>Ataxia</li><li>Dysarthria</li></ul>	16 days	Methylprednisolone 500 mg/day, 2.5 g total, Acyclovir, Significant improvement after 6 days
Emekli et al. 2021 [22]	54/M	Mild	<ul> <li>Ataxia</li> <li>Dysarthria</li> <li>Tremor</li> <li>Confusion</li> <li>Convergence spasm in ophtalmological examination</li> </ul>	21 days	Methylprednisolone 1 g/day, 10 g total followed by oral steroids, IVIG 0.4 g/kg for 5 days, propranolol, Significant improvement after 1 month
Przytuła et al. 2021 [23]	49/M	Mild/ asymptomatic	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Voice tremor</li> </ul>	11 days	Methyloprednisolone 1 g/day, 5 g total followed by oral Prednisone 60 mg/day for 2 weeks, Significant improvement after 3 weeks
	62/M	Mild	<ul> <li>Myoclonus</li> <li>Opsoclonus</li> <li>Ataxia</li> </ul>	11 days	IVIG 0.4 g/kg for 5 days, Methylprednisolone 1 g/day, 5 g total followed by oral prednisone (1 mg/kg/day) for 2 weeks with gradual dose reduction, Significant improvement after 2 weeks
Shetty et al. 2021 [24]	41/M	Mild	<ul><li>Myoclonus</li><li>Gait ataxia</li></ul>	10 days	Clonazepam, Levetiracetam, Methylprednisolone 1 g/day, 5 g total, Significant improvement after 6 weeks
Giannantoni et al. 2021 [25]	67/M	Moderate	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Ocular saccadic movements</li> <li>Voice tremor</li> <li>Generalised tremor</li> </ul>	11 days	Methylprednisolone 1 g/day, 5 g total followed by oral prednisone (1 mg/kg/day) for 2 weeks with gradual dose reduction, Clonazepam, Levetiracetam, Improvement after 14 days
Sundar et al. 2021 [26]	60/M	Mild	<ul><li>Myoclonus</li><li>Ataxia</li></ul>	14 days	Intravenous and oral steroids, Levetiracetam, Clonazepam, Complete recovery after 2 weeks
	53/M	Mild	<ul><li>Myoclonus</li><li>Ataxia</li></ul>	7 days	Clonazepam, Methylprednisolone, followed by oral steroids, Complete recovery after 10 days
	47/M	Moderate	Myoclonus     Opsoclonus     Ataxia     Voice tremor     Postural tremor of     upper limbs     Generalized seizures	10 days	Methylprednisolone for 5 days, followed by oral steroids for a week, Clonazepam, Partial recovery

## Table 1. cont. Characteristics of patients with myoclonus/opsoclonus/ataxia associated with COVID-19

**→** 

Article	Age/ /gender	COVID-19 severity of infectious stage	Neurological symptoms	Time between acute infection and onset of neurological symptoms	Treatment/outcome
Emamikhah et al. 2021 [27]	51/M	Mild	<ul> <li>Myoclonus</li> <li>Opsoclonus</li> <li>Ataxia</li> <li>Voice tremor</li> </ul>	2 weeks	Clonazepam 0.5 mg 4 $\times$ 1, Levetiracetam 500 mg 2 $\times$ 1, IVIG 2 g/kg, total dose 150 g, Complete recovery after 4 weeks
	54/M	Moderate	• Myoclonus • Ataxia	4 days	Levetiracetam 2,000 mg/day, Sodium valproate 1,000 mg/day IVIG in total dose 100 g, Partial recovery after one week
	52/M	Moderate	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Voice tremor</li> </ul>	16 days	Sodium valproate 1,000 mg/day, Clonazepam 1 mg 4 × 1, Partial recovery after 2 months
	42/F	Mild	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Voice tremor</li> </ul>	10 days	Sodium valproate, Clonazepam/ no data
	44/M	Mild	<ul> <li>Myoclonus</li> <li>Opsoclonus</li> <li>Ataxia</li> <li>Voice tremor</li> </ul>	3 days	Sodium valproate, Clonazepam, IVIG, Complete recovery after 2 months
	52/M	Mild	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Voice tremor</li> </ul>	3 weeks	Clonazepam, IVIG in total dose of 100 g, Significant improvement after 4 weeks
	39/M	Moderate	<ul> <li>Generalized seizures</li> <li>Myoclonus</li> <li>Opsoclonus</li> <li>Ataxia</li> <li>Voice tremor</li> </ul>	10 days	Levetiracetam, Sodium valproate, Clonazepam, IVIG, Dexamethasone/ no data
Foucard et al. 2021 [28]	83/M	No data	<ul> <li>Myoclonus</li> <li>Opsoclonus</li> <li>Ataxic dysarthria</li> <li>Confusion</li> </ul>	10 days	IVIG 0.4 g/kg for 5 days, Steroids 1 g/day for 5 days, Diazepam/ significant improvement after 1 week
	63/M	No data	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Ataxic dysarthria</li> </ul>	6 weeks	IVIG 0.4 g/kg for 5 days/significant improvement after 1 week
Smyth et al. 2021 [29]	50/M	Moderate	Myoclonus     Opsoclonus     Confusion	7 days	Levetiracetam 1,500 mg/day, Clonazepam 1 mg/day, Methylprednisolone 1 g/day for 3 days followed by oral prednisolone,
					Improvement after 11 days, recurrence of symptoms, complete recovery after Methylprednisolone 1 g/day for 3 days followed by oral prednisolone
Guerra et al. 2021 [30]	50/M	Asymptomatic	<ul><li> Myoclonus</li><li> Ataxia</li></ul>	10 days	Methylprednisolone 250 mg/d for 3 days followed by oral steroids, Complete recovery after 1 week
	80/M	Moderate	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Dysarthria</li> </ul>	8 days	Methylprednisolone 120 mg/d for 5 days, Mild improvement after 1 week
Urrea-Mendoza et al. 2021 [31]	32/M	Moderate	<ul> <li>Myoclonus</li> <li>Opsoclonus</li> <li>Ataxia</li> </ul>	12 days	Clonazepam 3 mg/day, Valproic acid 3,000 mg/day, Oral methylprednisolone 40 mg/day, Significant improvement after 24 days

## Table 1. cont. Characteristics of patients with myoclonus/opsoclonus/ataxia associated with COVID-19

->

Table 1. cont. Characteristics of patients with myoclonus/opsoclonus/ataxia associated with COVI	D-19	9
--	------	---

Article	Age/ /gender	COVID-19 severity of infectious stage	Neurological symptoms	Time between acute infection and onset of neurological symptoms	Treatment/outcome
Sanguinetti et al. 2021 [32]	57/M	Mild	Myoclonus     Opsoclonus	10 days	Clonazepam, IVIG 0.4 g/kg for 5 days, Intravenous, Methylprednisolone 80 mg/day Significant improvement
Chacko et al. 2021 [33]	53/F	Moderate	<ul> <li>Myoclonus</li> <li>Opsoclonus</li> <li>Sopor</li> </ul>	14 days	Methylprednisolone followed by oral steroids, Rituximab, Plasmapheresis, Levetiracetam, Clobazam, Complete recovery after 32 days
Fernandes et al. 2021 [34]	58/F	Mild	<ul> <li>Myoclonus</li> <li>Opsoclonus</li> <li>Ataxia</li> </ul>	14 days	Clonazepam, Levetiracetam, IVIG, Corticosteroids, No data on outcome
Vinod et al. 2021 [35]	52/M	Mild	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Bilateral nystagmus</li> <li>Generalised seizure</li> </ul>	10 days	Midazolam, Levetiracetam, Clonazepam, Methylprednisolone 1 g/day, 5 g total, IVIG for 5 days, Significant improvement after 18 days
Tanu et al. 2021 [36]	52/M	Mild	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Dysarthria</li> <li>Bilateral horizontal gaze evoked nystagmus</li> </ul>	8 days	Antibiotics, Anticoagulants, Dexamethasone 8 mg/day i.v., Valproic acid 600 mg/day, Clonazepam 1 mg/day, Significant improvement after 1 week
Talaei et al. 2021 [37]	53/F	No data	<ul><li> Myoclonus</li><li> Opsoclonus</li><li> Axial rigidity</li></ul>	14 days	Myoclonic storm requiring intubation and ventilation, Steroids, Plasmapheresis, Significant improvement after 1 week
Serrazina et al. 2022 [38]	75/M	Moderate	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>fragmentation of ocular movements</li> </ul>	9 days	Valproic acid 1,000 mg/day, Clonazepam 2 mg/day, Methylprednisolone for 5 days, followed by IVIG and then oral steroids, Partial recovery
Vijayaraghavan et al. 2022 [39]	64/W	Moderate	<ul> <li>Generalised seizure</li> <li>Myoclonus</li> <li>Opsoclonus</li> <li>Ataxia</li> </ul>	18 days	Methyloprednisolone 1g/day, 5 g total, Worsening of symptoms after a few days, IVIG 0.4 g/kg daily for 5 days, Rituximab 1 g IV, Complete recovery after 2 weeks
Rodriguez- Quiroga et al. 2022 [40]	60/M	Mild	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Ocular flutter</li> </ul>	10 days	IVIG 0.4 g/kg daily for 5 days, Methylprednisolone 1 g/day for 3 days, Levetiracetam, Full recovery in 18 days
	67/M	Mild	<ul><li> Myoclonus</li><li> Ataxia</li><li> Dysarthria</li></ul>	11 days	Methylprednisolone 1 g/day for 3 days, Full recovery in 13 days
	36/M	Mild	<ul><li>Myoclonus</li><li>Ataxia</li></ul>	15 days	Methylprednisolone 1 g/day for 3 days, Levetiracetam, Full recovery in 4 weeks
	44/M	Mild	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Opsoclonus</li> </ul>	13 days	Methylprednisolone 1 g/day for 3 days, Full recovery in 10 days
	33/M	Mild	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Ocular flutter</li> </ul>	8 days	Levetiracetam, Clonazepam, Full recovery in 6 weeks

→

Article	Age/ /gender	COVID-19 severity of infectious stage	Neurological symptoms	Time between acute infection and onset of neurological symptoms	Treatment/outcome
Mohamed et al. 2022 [41]	60/M	Asymptomatic	<ul><li> Myoclonus</li><li> Dysarthria</li><li> Down-gaze paralysis</li></ul>	Unknown	Dexamethasone 12 mg/day for 3 days, Clonazepam, Levetiracetam, Progressive recovery
Kato et al. 2022 [42]	55/F	Mild	<ul> <li>Myoclonus</li> <li>Gait disturbances</li> <li>Mild somnolence</li> </ul>	10 days	Methylprednisolone, Complete recovery after 3 days
Godani et al. 2022 [43]	71/M	Mild	<ul> <li>Myoclonus</li> <li>Opsoclonus</li> <li>Ataxia</li> </ul>	2 days after COVID-19 resolution	Clonazepam for 1 month with no effect, IVIG 0.4 g/kg daily for 5 days — significant improvement after 17 days
Grazzini et al. 2022 [44]	70/M	Mild	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Voice tremor, dysarthria</li> <li>Tremor</li> <li>Cognitive impairment</li> </ul>	15 days	Clonazepam, Valproic acid, IVIG 0.4 g/kg for 5 days, Complete recovery after 2 months
	63/M	Mild	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Tremor</li> </ul>	2 days	Diazepam, Levetiracetam, IVIG 0.4 g/kg for 5 days, Worsening of symptoms 5 days after IVIG treatment start, Significant improvement after 25 days
	56/M	Mild	<ul> <li>Dysmetria</li> <li>Ataxia</li> <li>Psychomotor retardation</li> </ul>	15 days	Plasmapheresis, Rapid clinical improvement
Chattopadhyay et al. 2022 [45]	70/M	Mild	<ul><li> Ataxia</li><li> Dysarthria</li><li> Tremor</li></ul>	35 days	Methylprednisolone 1 g/day for 5 days, Significant improvement after 10 days
Osawa et al. 2022 [46]	52/M	Moderate	<ul> <li>Myoclonus</li> <li>Ataxia</li> </ul>	16 days	Methylprednisolone 1 g/day for 3 days, Benzothiamine, Cyanocobalamin, Pyridoxine improvement after 3 days, Complete recovery after 3 months
Przytuła et al. 2022 [47]	45/M	Mild	<ul> <li>Myoclonus</li> <li>Ataxia</li> <li>Voice tremor</li> <li>Four-limbs tremor</li> </ul>	12 days	Methyloprednisolone 1 g/day for 5 days followed by oral prednisone 70 mg/day for 4 weeks with gradual dose reduction, Significant improvement after 4 weeks

Table 1. cont. Characteristics of	patients with m	voclonus/opso	oclonus/ataxia as	sociated with C	OVID-19

Cerebellar hyperperfusion in brain single photon emission computed tomography (SPECT) has been observed in patients with OMS [59]. A patient with post COVID-19 AMS reported by Osawa et al. revealed hyperperfusion in the cerebellum and hypoperfusion in the cerebral cortex, with frontal lobe predominance [46].

Patients have been treated symptomatically with antiepileptic medications (valproic acid 11/60 patients, levetiracetam 24/62, clonazepam 27/62, diazepam 2/62, midazolam 1/62, and clobazam 1/62) and immunotherapy including steroids (methylprednisolone 40/62 patients, dexamethasone 4/62), intravenous immunoglobulins (IVIG) 25/62 patients, of which steroids combined with IVIG were administered in 15/25, immunomodulatory medications (rituximab in 1/62 patient), and plasmapheresis in 4/62 patients. In subjects treated only by symptomatic medications (benzodiazepines, antiepileptic drugs) only a partial improvement was observed in follow-up [11, 27]. In one patient, benzodiazepines and antiepileptics were used for two months without improvement, only after the use of steroids and IVIG symptoms partially subsided [38]. In the majority of cases, symptomatic treatment has been combined with immunotherapy, and in these cases a significant improvement was observed between three days after the steroids administration [42, 46] and three months after the onset of treatment. There have also been reports of two patients who did not improve with steroids, but were then administered second-line IVIG or IVIG with rituximab with recovery [18, 39]. Treatment with corticosteroids seems to be

Article	Age/ /gender	COVID-19 severity of infectious stage	Neurological symptoms	Time between acute infection and onset of neurological symptoms	Neuroimaging	Treatment/outcome
Ashrafi et al. 2022 [60]	67/F	Moderate – with post-COVID encephalitis after 2 weeks	<ul> <li>Chorea on face and four limbs, with right arm dominance</li> </ul>	3 months	MRI: bilateral hyperintensity on basal ganglia	Tetrabenazine 2 × 12.5 mg, Rapid recovery after a few days
	62/F	No data	<ul> <li>Four-limbs chorea with right-side dominance</li> </ul>	15 days	MRI: unremarkable	Tetrabenazine, Significant improvement
Barberà et al. 2022 [61]	69/F	No data	<ul> <li>Four-limbs chorea</li> <li>Right-side hemiparesis</li> <li>Mixed aphasia</li> </ul>	21 days	CT: cerebral venous sinus thrombosis, capsuloganglionic and thalamic infarcts with haemorrhagic transformation of left thalamic infarct	Anticoagulants, death
Sawczyńska et al. 2022 [62]	77/F	Moderate	<ul> <li>Four-limbs and orofacial chorea with left-side dominance</li> <li>Confusional state</li> </ul>	At one time with infection, 2 weeks after COVID-19 vaccination	MRI: diffuse white matter hyperintensities, cortical and subcortical atrophy	Methylprednisolone 1 g/day for five days followed by IVIG 2 g/kg over course of five days Diazepam, Remdesivir, Complete recovery in a few days
Hassan et al. 2021 [63]	58/M	Moderate	• Four-limbs chorea	4 days	MRI: chronic white matter hyperintensities	Ceftriaxone, Acyclovir, Dexamethasone, Risperidone, Omeprazole, Improvement after a few days
Cotta Ramusino et al. 2021 [64]	62/M	Mild	<ul> <li>Four-limbs, head and trunk chorea</li> <li>Confusional state</li> </ul>	At one time with infection	MRI - hypointense signal in dorsolateral portion of both putamina (SWI)	Haloperidol 4.5 mg/day, Tetrabenazine 50 mg/day, Dexamethasone, Significant improvement after a few days
Ghosh et al. 2021 [65]	60/M	Moderate	• Right limbs chorea	2 days	MRI: left striatal hyperintensity, Laboratory tests: acute hyperglycaemia	Intravenous fluids, Insulin recovery
Byrnes et al. 2020 [66]	36/M	Moderate	• Four-limbs chorea	At one time with infection	MRI: multifocal lesions affecting bilateral medial putamen, left cerebellum, hippocampus, punctate restricted diffusion in right basal ganglia	Midazolam, Diazepam, Methylprednisolone 500 mg/d for 5 days followed by IVIG 2 g/kg for 5 days and oral Prednisone, Improvement after a few days
Salari et al. [67]	13/M	N/A	Right-sided hemichorea	7 days after 1 <sup>st</sup> dose of COVID-19 vaccination (BBIBP-CorV (Sinopharm)	MRI: multiple white matter lesions, one of them enhanced with gadolinium	Methylprednisolone 1 g/day for 3 days followed by oral Prednisolone (50 mg/d), Tetrabenazine (25 mg/d), moderate improvement after 2 weeks, Significant improvement after 1 month
	18/M	N/A	Left-sided hemichorea	7 days after COVID-19 vaccination (BBIBP-CorV (Sinopharm)	MRI: unremarkable	Methylprednisolone 1 g/day for 3 days followed by oral Prednisolone (50 mg/d), Tetrabenazine (25 mg/d), moderate improvement after 2 weeks

## Table 2. Characteristics of patients with chorea associated with COVID-19 and SARS-CoV-2 vaccination

Article	Age/ /gender	COVID-19 severity of infectious stage	Neurological symptoms	Time between acute infection and onset of neurological symptoms	Neuroimaging	Treatment/outcome
Matar et al. 2021 [68]	88/M	N/A	Left-sided hemichorea     Mild right-sided     parkinsonian syndrome	16 days after 1 <sup>st</sup> dose COVID-19 vaccination (Astra Zeneca, AZD1222)	MRI: Chronic small vessel ischaemic changes	Methylprednisolone 1 g/day for 3 days, Significant improvement after 1 day
	84/M	N/A	Left-sided hemichorea	40 days after 1 <sup>st</sup> dose COVID-19 vaccination (Astra Zeneca, AZD1222)	MRI: Chronic small vessel ischaemic changes	Methylprednisolone 1 g/day for 3 days, Significant improvement after 3 days
Ryu et al. 2021 [69]	83/M	N/A	Right-sided hemichorea	1 day after 2 <sup>nd</sup> dose of COVID-19 vaccination, 21 days after 1 <sup>st</sup> dose (Pfizer- -BioNTech)	MRI: unremarkable Brain SPECT — perfusion pattern asymmetrically decreased in left thalamus	Haloperidol 0.75 mg 2 × 1, Significant improvement after 2 weeks
Batot et al. 2022 [70]	90/M	N/A	<ul> <li>Left hemichorea- -hemiballismus</li> <li>Dysarthria</li> </ul>	Hours after 2 <sup>nd</sup> dose of COVID-19 vaccination, 21 days after 1st dose (Pfizer- -BioNTech)	MRI: unremarkable Brain FDG-PET — increased metabolism of right putamen (compared to left side)	Tetrabenazine, with a gradual increase (up to 75 mg daily) for 3 weeks, followed by Olanzapine (up to 7.5 mg daily) for 1 week, No effect Methylprednisolone
						Significant improvement
Shahali et al. 2022 [71]	72/M	N/A	Right-sided hemichorea	9 days after 1 <sup>st</sup> dose of COVID-19 vaccination (Astra Zeneca ChAdOx1 nCoV-19)	MRI: left thalamus acute ischaemic infarct	Nadroparin 90 U/kg/day, Sodium ozagrel 160 mg/day, Edaravone 60 mg/day, Methylprednisolone 1 g/kg, Haloperidol 0.75 mg/day, Warfarin 0.125 mg/kg/day, Improvement during 2 weeks

#### Table 2. cont. Characteristics of patients with chorea associated with COVID-19 and SARS-CoV-2 vaccination

equally effective, but significantly cheaper and more readily available than IVIG therapy. Therefore, we suggest starting with steroids and only in a case of non-responsiveness or contraindications following this treatment with IVIG [47].

# Chorea

A total of eight patients (four women and four men, aged 36–77 years, mean 61) with COVID-19 [60–66] and an additional seven patients as an adverse event after vaccination against SARS-CoV-2 [67–71] (six men and one woman aged 13–90) have been reported to develop chorea (Tab. 2). Five patients had moderate, one patient had mild, and in two cases the severity of the COVID-19 was not reported. The delay between infection and the appearance of chorea was between less than 24 hours and 90 days after SARS-CoV-2 identification, mean 16.5 days. In post-vaccination cases, symptoms occured between seven and 40 days, mean 17 days after the first dose of COVID-19 vaccine and in two cases on the first

day after the second dose of vaccine. Four post-COVID-19 and six post-vaccination patients had unilateral chorea. Four subjects had generalised symptoms, two presented with impaired consciousness, and one with mixed aphasia and right-side hemiparesis — this patient was diagnosed with cerebral venous sinus thrombosis, capsuloganglionic and thalamic infarcts with haemorrhagic transformation of the left thalamic infarct.

In diagnostic tests among post-COVID-19 infection cases, head MRI was normal in three subjects, four had pathological lesions in basal ganglia — one had hypointense susceptibility weighted imaging (SWI) signal in the dorsolateral portion of both putamina, one had left striatal hyperintensity on T1-weighted imaging, one had multifocal lesions affecting the bilateral medial putamen, left cerebellum, hippocampus, punctate restricted diffusion in the right basal ganglia, and one had bilateral hyperintensity on basal ganglia. One subject had bilateral thalamic infarcts with haemorrhagic transformation of the left thalamic infarct (CT). Moreover,

Article	Age/ /gender	COVID-19 severity of infectious stage	Neurological symptoms	Time between acute infection and onset of neu- rological symp- toms	Diagnostic tests	Treatment/ /outcome
Henry et al. 2020 [72]	77/M	Moderate	<ul> <li>Essential tremor worsening</li> <li>Bilateral dysmetria</li> </ul>	No data	Head CT: normal	Azithromycin, Ceftriaxone, No data of outcome
Klein et al. 2020 [73]	46/M	Mild	<ul><li>Four-limbs postural tremor</li><li>Wide based gait</li></ul>	8 days	MRI: chronic ischaemic lesions	Propranolol, Mild improvement
Diezma-Martin et al. 2020 [74]	70/M	Mild	<ul> <li>Four-limbs tremor</li> <li>Orthostatic tremor</li> <li>Voice tremor</li> <li>Wide based gait</li> </ul>	17 days	• MRI, CSF, laboratory tests: normal	Clonazepam, Mild improvement
Passaretti et al. 2021 [75]	60/M	Asymptomatic	• Essential tremor worsening	21 days	<ul> <li>MRI, laboratory tests: normal</li> </ul>	Propranolol, No improvement
Pistola et al. 2021 [76]	46/M	Mild	<ul> <li>Intentional tremor</li> <li>Dysmetria</li> <li>Gait disturbances</li> </ul>	10 days	<ul> <li>Head MRI: mild lepto- meningeal enhancement</li> <li>Oligoclonal bands detected in CSF</li> <li>EEG: normal</li> </ul>	Oral steroids, Antibiotics, Heparin, Significant improvement after 1 month

#### Table 3. Characteristics of patients with tremor associated with COVID-19

hippocampus, cerebellum and pons lesions were noted. Head MRI of post-vaccination patients was unremarkable in six cases, with multifocal white matter lesions, of which one was enhanced with gadolinium in one patient. One patient has been diagnosed with acute left thalamic infarct due to vaccine-induced prothrombotic immune thrombocytopenia [71]. Brain SPECT (single-photon emission computed tomography) was performed in one post-vaccination subject and revealed left thalamic hypoperfusion compared to the right side. Brain FDG-PET (fluoro-deoxy-glucose positon emission tomography) performed in a patient reported by Batot et al. showed increased metabolism of the right putamen (compared to the left side). Three weeks later, after steroid treatment, a repeated brain FDG-PET showed resolution of the right putamen and increased metabolism [70]. Among all cases, lumbar puncture was performed in seven patients revealing lymphocytic pleocytosis with elevated protein in one case, isolated lymphocytic pleocytosis in one case, isolated protein elevation in two cases, and normal CSF in three cases. 1/3 CSF tested positive for SARS-CoV-2, while other microbiological analyses of CSF (bacterial and viral) were negative. Various causes of chorea have been considered in the differential diagnosis of the reported cases. The previously mentioned subject developed hyperkinetic motor symptoms as a complication of cerebral sinus thrombosis [61]. A previously healthy non-diabetic patient reported by Ghosh et al. developed hyperglycaemia, ketonuria and metabolic acidosis, and secondary right hemichorea with striatal lesions in head MRI [65]. Diabetic striatopathy secondary to COVID-19 infection has been diagnosed. A polysubstance abusing homeless patient reported by Byrnes et al. developed four-limbs chorea during SARS-CoV-2 infection. His urine test was positive for cocaine, opiates, and benzodiazepines. Head MRI showed multifocal lesions affecting the bilateral medial putamen, left cerebellum, hippocampus and one focal lesion restricted diffusion in the right basal ganglia. Improvement in the subject's choreiform movements was only observed after immunotherapy using methylprednisolone and IVIG [66]. Other causes of choreiform movements in reported cases, including endocrinological and autoimmune systemic diseases, paraneoplastic and prion disease, were excluded.

10/15 patients were treated with steroids (8/15 i.v. methylprednisolone, 2/15 dexamethasone) and 2/15 patients received a combination of steroids and IVIG. Immunotherapy alone was administered in 2/15 cases, resulting in significant improvement of symptoms after 3–14 days. Steroids or IVIG combined with symptomatic treatment (tetrabenazine 4/15, risperidone 1/15, haloperidol 2/15, diazepam 2/15, midazolam 1/15) resulted in significant improvement of symptoms within a few days to one month after treatment initiation. Causal treatment was conducted in a patient with diabetic striatopathy secondary to COVID-19 using intravenous fluids and insulin, obtaining recovery of neurological symptoms. A patient diagnosed with cerebral venous sinus thrombosis recieved anticoagulant treatment complicated by haemorrhagic transformation of the left thalamic infarct, resulting in patient death. Additional antibiotics or antivirals were administered in 3/15 patients (remdesivir, acyclovir, ceftriaxone). Symptomatic treatment alone was used in 3/15 patients, using tetrabenasine in two cases and haloperidol in the third case, obtaining significant improvement in choreiform movements within 14 days.

### Tremor

Tremor as a non-specific movement complication after COVID-19 has not been frequently reported. A total of five patients (five men, aged 46-77 years, mean 60) have been reported with tremor as the dominant sign due to a mild/moderate course of COVID-19 [72-76] (Tab. 3). Apart from these reports, tremor coexisted in 17 patients with ataxia-myoclonus syndrome (AMS), opsoclonus-myoclonus-ataxia syndrome (OMAS), and opsoclonus-myoclonus syndrome (OMS) limb tremor four [13, 22, 44, 45], voice tremor in nine [10, 15, 23, 27], and limb tremor combined with voice tremor in four [25, 26, 44, 47] (Tab. 1). In another two cases, functional tremor was diagnosed [77, 78] and one case featured tremor as an adverse reaction to remdesivir prescribed to treat the SARS-CoV-2 infection [79]. In addition, tremor has been associated with critically ill patients with multiple organ failure due to COVID-19 requiring invasive ventilation and ICU treatment [80, 81].

In addition to the aforementioned case reports and case series specifically focused on tremor as the main symptom, several observational studies have been done to assess the incidence of neurological symptoms after SARS-CoV-2 infection. Pilotto et al. conducted an observational study on 165 patients hospitalised due to COVID-19; after a six-month follow-up, tremor as a motor complication had occurred in 15/165 (9%) patients [82]. In another observational study of 2,750 convalescents, neurological complications were noted in 71, of whom only one developed tremor [83].

Among patients with dominant tremor as a complication of COVID-19 (Tab. 3), one had asymptomatic, three mild, and one moderate COVID-19. The time elapsed between infection and the appearance of tremor was 8–21 days (mean 14) after SARS-CoV-2 onset. Two patients were diagnosed with essential tremor before the pandemic, and SARS-CoV-2 infection caused rapid tremor worsening [72, 75]. All five patients had intentional and postural limbs tremor, and symptoms were combined with orthostatic tremor in one subject, and dysmetria with gait disturbances in four patients.

Imaging with MRI/CT was normal in four cases; in one patient, mild leptomeningeal enhancement was noted in MRI. In this case, oligoclonal bands were detected in CSF. In the other patients, CSF was normal. Two patients were treated symptomatically with propranolol, one with clonazepam; two of these patients had mild improvement and there was no recovery in the third. One patient was treated with antibiotics only but outcome data was not provided. One patient was treated with steroids and antibiotics with a complete recovery after one month of rehabilitation [76]. This last case, and similarly to the AMS time when symptoms appeared in the rest of the reported patients, may suggest, at least in some cases, the autoimmunological origin and necessity of immunological treatment.

## Dystonia

One patient, a 78-year-old man, developed dystonia after COVID-19 [56] and one 38-year-old male was reported to have developed cervical dystonia 24 hours after SARS-CoV-2 vaccination. The 78-year-old with severe COVID-19 required mechanical ventilation and ICU admission. He developed upper limb asymetrical (right > left) dystonia and delirium. General examination of CSF was normal and negative for SARS-CoV-2. He was positivily tested for the presence of IgG autoantibodies in CSF against neurophil olfactory bulb, cerebellum and hippocampus neurons [56]. In another two cases, functional dystonia was diagnosed — in a 46-year-old female one week after mild COVID-19 [84], and in a 22-year-old female 24 hours after SARS-CoV-2 vaccination [85]. Moreover, dystonia has been reported as a side effect after COVID-19 vaccination in a total of 113 cases (53 after Pfizer/BioNTech, 23 after Moderna, 30 after AstraZeneca, and seven after Janssen) [86].

An important consideration regarding patients with dystonia during the pandemic is the limited availability of treating neurologists — a deterioration in the quality of life was observed in 65% of the 71 dystonia patients surveyed (due to delays in botulinum toxin appointments, depressed mood, less physical activity, and less access to rehabilitation) [86]. In an observational survey of Parkinson's Disease (PD) and dystonia patients treated with deep brain stimulation (DBS), 36% of dystonia patients reported difficulties in the management of the DBS device, and 100% discontinued outpatient neurological visits due to the lockdown [87].

Limited physician availability and delayed follow-up visits in patients with generalised dystonia treated with DBS should not delay implantable pulse generator battery replacement, as the dystonic state resulting from battery depletion can be potentially life-threatening [88].

## Conclusions

Hyperkinetic movement disorders, although they are infrequent sequelae of SARS-CoV-2 infection, must be followed up carefully, as many of them are potentially treatable. This seems to be true specifically for ataxia, myoclonus and opsoclonus symptoms, whereas in cases of chorea the pathophysiology is more variable (not only autoimmunological) requiring specific or symptomatic treatment.

In all cases of movement disorders suspected of a SARS--CoV-2 infection history, even those without PCR confirmation, first line treatment with corticosteroids should be offered followed by IVIG or plasmapheresis. Patients already treated with DBS should be closely monitored as any delay in the replacement of batteries can prove fatal.

# Conflicts of interest: None. Funding: None.

# References

- Soriano JB, Murthy S, Marshall JC, et al. WHO Clinical Case Definition Working Group on Post-COVID-19 Condition. A clinical case definition of post-COVID-19 condition by a Delphi consensus. Lancet Infect Dis. 2022; 22(4): e102-e107, doi: 10.1016/S1473-3099(21)00703-9, indexed in Pubmed: 34951953.
- Lopez-Leon S, Wegman-Ostrosky T, Perelman C, et al. More than 50 long-term effects of COVID-19: a systematic review and meta-analysis. Sci Rep. 2021; 11(1): 16144, doi: 10.1038/s41598-021-95565-8, indexed in Pubmed: 34373540.
- Bratosiewicz-Wąsik J. Neuro-COVID-19: an insidious virus in action. Neurol Neurochir Pol. 2022; 56(1): 48–60, doi: 10.5603/PJNNS. a2021.0072, indexed in Pubmed: 34642927.
- Sutter R, Ristic A, Rüegg S, et al. Myoclonus in the critically ill: Diagnosis, management, and clinical impact. Clin Neurophysiol. 2016; 127(1): 67–80, doi: 10.1016/j.clinph.2015.08.009, indexed in Pubmed: 26428447.
- Brandão PR, Grippe TC, Pereira DA, et al. New-Onset Movement Disorders Associated with COVID-19. Tremor Other Hyperkinet Mov (N Y). 2021; 11: 26, doi: 10.5334/tohm.595, indexed in Pubmed: 34277139.
- Hirschfeld AS. Autoimmune mediated hyperkinetic movement disorders in SARS-CoV-2 infection - a systematic review. Neurol Neurochir Pol. 2021; 55(6): 549–558, doi: 10.5603/PJNNS.a2021.0069, indexed in Pubmed: 34637137.
- Rábano-Suárez P, Bermejo-Guerrero L, Méndez-Guerrero A, et al. Generalized myoclonus in COVID-19. Neurology. 2020; 95(6): e767-e772, doi: 10.1212/WNL.00000000009829, indexed in Pubmed: 32439821.
- Delorme C, Paccoud O, Kas A, et al. CoCo-Neurosciences study group and COVID SMIT PSL study group. COVID-19-related encephalopathy: a case series with brain FDG-positron-emission tomography/computed tomography findings. Eur J Neurol. 2020; 27(12): 2651–2657, doi: 10.1111/ene.14478, indexed in Pubmed: 32881133.
- Wright D, Rowley R, Halks-Wellstead P, et al. Abnormal Saccadic Oscillations Associated with Severe Acute Respiratory Syndrome Coronavirus 2 Encephalopathy and Ataxia. Mov Disord Clin Pract. 2020; 7(8): 980–982, doi: 10.1002/mdc3.13101, indexed in Pubmed: 33163571.
- Dijkstra F, Van den Bossche T, Willekens B, et al. Myoclonus and Cerebellar Ataxia Following COVID-19. Mov Disord Clin Pract. 2020; 7(8): 974–976, doi: 10.1002/mdc3.13049, indexed in Pubmed: 32837962.
- Schellekens MMI, Bleeker-Rovers CP, Keurlings PAJ, et al. Reversible Myoclonus-Ataxia as a Postinfectious Manifestation of COVID-19. Mov Disord Clin Pract. 2020; 7(8): 977–979, doi: 10.1002/mdc3.13088, indexed in Pubmed: 33163570.
- Shah PB, Desai SD. Opsoclonus Myoclonus Ataxia Syndrome in the Setting of COVID-19 Infection. Neurology. 2021; 96(1): 33, doi: 10.1212/ WNL.000000000010978, indexed in Pubmed: 33004603.
- Grimaldi S, Lagarde S, Harlé JR, et al. Autoimmune Encephalitis Concomitant with SARS-CoV-2 Infection: Insight from F-FDG PET Imaging and Neuronal Autoantibodies. J Nucl Med. 2020; 61(12): 1726–1729, doi: 10.2967/jnumed.120.249292, indexed in Pubmed: 32709734.

- Salari M, Zaker Harofteh B, Etemadifar M, et al. Movement Disorders Associated with COVID-19. Parkinsons Dis. 2021; 2021: 3227753, doi: 10.1155/2021/3227753, indexed in Pubmed: 34790346.
- Chan JL, Murphy KA, Sarna JR. Myoclonus and cerebellar ataxia associated with COVID-19: a case report and systematic review. J Neurol. 2021; 268(10): 3517–3548, doi: 10.1007/s00415-021-10458-0, indexed in Pubmed: 33616739.
- Asan L, Klebe S, Kleinschnitz C, et al. Anti-GFAP-antibody positive postinfectious acute cerebellar ataxia and myoclonus after COVID-19: a case report. Ther Adv Neurol Disord. 2021; 14: 17562864211062824, doi: 10.1177/17562864211062824, indexed in Pubmed: 34899988.
- Saha B, Saha S, Chong WH. 78-year-old woman with opsoclonus myoclonus ataxia syndrome secondary to COVID-19. BMJ Case Rep. 2021; 14(5), doi: 10.1136/bcr-2021-243165, indexed in Pubmed: 34049895.
- Ishaq H, Durrani T, Umar Z, et al. Post-COVID Opsoclonus Myoclonus Syndrome: A Case Report From Pakistan. Front Neurol. 2021; 12: 672524, doi: 10.3389/fneur.2021.672524, indexed in Pubmed: 34163427.
- Ram A, Jeelani H, Kumar D, et al. Generalised myoclonus associated with COVID-19 infection. BMJ Case Rep. 2021; 14(7), doi: 10.1136/ bcr-2021-243780, indexed in Pubmed: 34301706.
- El Otmani H, Moutaouakil F, Ouazzani M, et al. Isolated generalized myoclonus immune-mediated by SARS-CoV-2: an illustrative video -taped case. Neurol Sci. 2021; 42(8): 3411–3413, doi: 10.1007/ s10072-021-05164-8, indexed in Pubmed: 33718991.
- Werner J, Reichen I, Huber M, et al. Subacute cerebellar ataxia following respiratory symptoms of COVID-19: a case report. BMC Infect Dis. 2021; 21(1): 298, doi: 10.1186/s12879-021-05987-y, indexed in Pubmed: 33761897.
- Emekli AS, Parlak A, Göcen NY, et al. Anti-GAD associated post- -infectious cerebellitis after COVID-19 infection. Neurol Sci. 2021; 42(10): 3995–4002, doi: 10.1007/s10072-021-05506-6, indexed in Pubmed: 34328578.
- Przytuła F, Błądek S, Sławek J. Two COVID-19-related video-accompanied cases of severe ataxia-myoclonus syndrome. Neurol Neurochir Pol. 2021; 55(3): 310–313, doi: 10.5603/PJNNS.a2021.0036, indexed in Pubmed: 34096013.
- Shetty K, Jadhav AM, Jayanthakumar R, et al. Myoclonus-Ataxia Syndrome Associated with COVID-19. J Mov Disord. 2021; 14(2): 153– -156, doi: 10.14802/jmd.20106, indexed in Pubmed: 33819422.
- 25. Giannantoni NM, Rigamonti E, Rampolli FI, et al. Myoclonus and Cerebellar Ataxia Associated with SARS-CoV-2 Infection: Case Report and Review of the Literature. Eur J Case Rep Intern Med. 2021; 8(5): 002531, doi: 10.12890/2021\_002531, indexed in Pubmed: 34123943.
- Sundar US, Shah MH, Merchant SA, et al. Acute Ataxia and Myoclonus in COVID-19: A Case Series. Ann Indian Acad Neurol. 2021; 24(5): 807–809, doi: 10.4103/aian.AIAN\_1296\_20, indexed in Pubmed: 35002162.
- Emamikhah M, Babadi M, Mehrabani M, et al. Opsoclonus-myoclonus syndrome, a post-infectious neurologic complication of COVID-19: case series and review of literature. J Neurovirol. 2021; 27(1): 26–34, doi: 10.1007/s13365-020-00941-1, indexed in Pubmed: 33492608.
- Foucard C, San-Galli A, Tarrano C, et al. Acute cerebellar ataxia and myoclonus with or without opsoclonus: a para-infectious syndrome associated with COVID-19. Eur J Neurol. 2021; 28(10): 3533–3536, doi: 10.1111/ene.14726, indexed in Pubmed: 33492711.

- Smyth D, Kyaw KM, Legister A, et al. Post-COVID-19 opsoclonus-myoclonus syndrome and encephalopathy associated with leucine-rich glioma-inactivated 1 (LGI-1) antibodies. J Neurol Sci. 2021; 430: 119982, doi: 10.1016/j.jns.2021.119982, indexed in Pubmed: 34543933.
- Guerra AF, Martinelli I, Rispoli V, et al. Ataxia-Myoclonus Syndrome in Patients with SARS-CoV-2 Infection. Can J Neurol Sci. 2022; 49(6): 824–825, doi: 10.1017/cjn.2021.234, indexed in Pubmed: 34645540.
- Urrea-Mendoza E, Okafor K, Ravindran S, et al. Opsoclonus-Myoclonus-Ataxia Syndrome (OMAS) Associated with SARS-CoV-2 Infection: Post-Infectious Neurological Complication with Benign Prognosis. Tremor Other Hyperkinet Mov (N Y). 2021; 11: 7, doi: 10.5334/ tohm.580, indexed in Pubmed: 33614199.
- Sanguinetti SY, Ramdhani RA. Opsoclonus-Myoclonus-Ataxia Syndrome Related to the Novel Coronavirus (COVID-19). J Neuroophthalmol. 2021; 41(3): e288–e289, doi: 10.1097/WN0.00000000001129, indexed in Pubmed: 32925477.
- Chacko J, Maramattom BV. Para-Infectious Opsoclonus Myoclonus Syndrome with COVID-19. Ann Indian Acad Neurol. 2022; 25(3): 546–548, doi: 10.4103/aian.aian\_773\_21, indexed in Pubmed: 35936604.
- Fernandes J, Puhlmann P. Opsoclonus myoclonus ataxia syndrome in severe acute respiratory syndrome coronavirus-2. J Neurovirol. 2021; 27(3): 501–503, doi: 10.1007/s13365-021-00974-0, indexed in Pubmed: 33788141.
- Vinod V, Younis M, Mubarik H, et al. An Interesting Case of SARS-CoV-2 (COVID-19) Encephalopathy in a 52-Year-Old Male - Case Report. Clinical Case Reports: Open Access. 2021; 4(4), doi: 10.46527/2582-5038.195.
- S M, M P. PR, S., Jayaraj, K. M., Sakthivelayutham, S., Saravanan, R. V., & Mugundhan, K. . Case Report Generalised Myoclonus and Cerebellar Ataxia Associated with COVID-19: A Case Report. GLIMPSES OF NATCON. 2021; 120(1): 48–9.
- Talaei M, Ingram G. Yuletide tremor, twitches and tunes. Journal of Neurology, Neurosurgery & Psychiatry. 2022; 93(6): A99.3–A99, doi: 10.1136/jnnp-2022-abn.321.
- Serrazina F, Salavisa M, Sá F, et al. Myoclonic Encephalopathy Related to SARS-CoV-2 Infection. Mov Disord Clin Pract. 2022; 9(4): 540–541, doi: 10.1002/mdc3.13423, indexed in Pubmed: 35586526.
- Vijayaraghavan R, Paramanandam V, Sankaranarayanan M, et al. The Double Whammy-Opsoclonus-Myoclonus-Ataxia Syndrome and COVID-19: A Case Report. Ann Indian Acad Neurol. 2022; 25(4): 731–733, doi: 10.4103/aian.aian\_1110\_21, indexed in Pubmed: 36211169.
- Rodriguez-Quiroga S, Aldecoa M, Morera N, et al. Ataxia Myoclonus Syndrome in Mild Acute COVID-19 Infection. Cerebellum. 2022 [Epub ahead of print]: 1–3, doi: 10.1007/s12311-022-01460-x, indexed in Pubmed: 35976551.
- Ben Mohamed D, Zouari R, Ketata J, et al. Myoclonus status revealing COVID 19 infection. Seizure. 2023; 104: 12–14, doi: 10.1016/j.seizure.2022.11.010, indexed in Pubmed: 36446232.
- Kato S, Yoshikura N, Kimura A, et al. Possible Autoimmune Encephalitis Associated with the Severe Acute Respiratory Syndrome Coronavirus 2 Omicron Variant Successfully Treated with Steroids. Intern Med. 2022; 61(24): 3739–3741, doi: 10.2169/internalmedicine.0371-22, indexed in Pubmed: 36198594.
- Godani M, Beronio A, Lanza G. Post-COVID-19 Myoclonus-Ataxia Syndrome Responsive to Intravenous Immunoglobulins. Mov Disord Clin Pract. 2022; 9(Suppl 2): S6–S8, doi: 10.1002/mdc3.13534, indexed in Pubmed: 36118515.

- Grazzini M, Godani M, Grisanti S, et al. Acute Cerebellar Ataxia and Myoclonus in SARS-CoV-2-Related Encephalopathy Responsive to Immunotherapy: A Case Series. Mov Disord Clin Pract. 2022 [Epub ahead of print], doi: 10.1002/mdc3.13598, indexed in Pubmed: 36714683.
- Chattopadhyay S, Sengupta J, Basu S. Post-infectious cerebellar ataxia following COVID-19 in a patient with epilepsy. Clin Exp Neuroimmunol. 2022 [Epub ahead of print], doi: 10.1111/cen3.12700, indexed in Pubmed: 35600134.
- 46. Osawa K, Sugiyama A, Uzawa A, et al. Temporal Changes in Brain Perfusion in a Patient with Myoclonus and Ataxia Syndrome Associated with COVID-19. Intern Med. 2022; 61(7): 1071–1076, doi: 10.2169/ internalmedicine.9171-21, indexed in Pubmed: 35110499.
- Przytuła F, Sławek J. Post-COVID-19 Myoclonus-Ataxia Syndrome is there really a need for intravenous immunoglobulin treatment in all cases? Mov Disord Clin Pract. 2023. https://doi.org/10.1002/mdc3.13695.
- Anand P, Zakaria A, Benameur K, et al. Myoclonus in Patients With Coronavirus Disease 2019: A Multicenter Case Series. Crit Care Med. 2020; 48(11): 1664–1669, doi: 10.1097/CCM.00000000004570, indexed in Pubmed: 32804787.
- Chaumont H, San-Galli A, Martino F, et al. Mixed central and peripheral nervous system disorders in severe SARS-CoV-2 infection. J Neurol. 2020; 267(11): 3121–3127, doi: 10.1007/s00415-020-09986-y, indexed in Pubmed: 32533322.
- Clark JR, Liotta EM, Reish NJ, et al. Abnormal movements in hospitalized COVID-19 patients: A case series. J Neurol Sci. 2021; 423: 117377, doi: 10.1016/j.jns.2021.117377, indexed in Pubmed: 33676146.
- Cuhna P, Herlin B, Vassilev K, et al. Movement disorders as a new neurological clinical picture in severe SARS-CoV-2 infection. Eur J Neurol. 2020; 27(12): e88-e90, doi: 10.1111/ene.14474, indexed in Pubmed: 32786131.
- Grieb A, Seitz T, Kitzberger R, et al. COVID-19-associated myoclonus in a series of five critically ill patients. Wien Klin Wochenschr. 2021; 133(17-18): 902–908, doi: 10.1007/s00508-021-01890-3, indexed in Pubmed: 34129096.
- Hewan H, Yang A, Vaddiparti A, et al. Nonepileptic Myoclonus in COVID-19: Case Report. Neurohospitalist. 2022; 12(1): 86–89, doi: 10.1177/19418744211004315, indexed in Pubmed: 34950392.
- Muccioli L, Rondelli F, Ferri L, et al. Subcortical Myoclonus in Coronavirus Disease 2019: Comprehensive Evaluation of a Patient. Mov Disord Clin Pract. 2020; 7(8): 971–973, doi: 10.1002/mdc3.13046, indexed in Pubmed: 32837963.
- Ros-Castelló V, Quereda C, López-Sendón J, et al. Post-Hypoxic Myoclonus after COVID-19 Infection Recovery. Mov Disord Clin Pract. 2020; 7(8): 983–984, doi: 10.1002/mdc3.13025, indexed in Pubmed: 32837961.
- Franke C, Ferse C, Kreye J, et al. High frequency of cerebrospinal fluid autoantibodies in COVID-19 patients with neurological symptoms. Brain Behav Immun. 2021; 93: 415–419, doi: 10.1016/j. bbi.2020.12.022, indexed in Pubmed: 33359380.
- Coiffard B, Guedj E, Daumas A, et al. Brain PET metabolic abnormalities in a case of varicella-zoster virus encephalitis. Clin Nucl Med. 2014; 39(9): e389-e391, doi: 10.1097/RLU.00000000000276, indexed in Pubmed: 24152638.
- Choi KD, Kim JS, Park SH, et al. Cerebellar hypermetabolism in paraneoplastic cerebellar degeneration. J Neurol Neurosurg Psychiatry. 2006; 77(4): 525–528, doi: 10.1136/jnnp.2005.075325, indexed in Pubmed: 16543536.
- Oguro K, Kobayashi J, Aiba H, et al. Opsoclonus-myoclonus syndrome with abnormal single photon emission computed tomography imaging. Pediatr Neurol. 1997; 16(4): 334–336, doi: 10.1016/s0887-8994(97)00031-3, indexed in Pubmed: 9258970.

- Ashrafi F, Salari M, Hojjati Pour F. Chorea as a Post-COVID-19 Complication. Mov Disord Clin Pract. 2022 [Epub ahead of print]; 9(8): 1144– -1148, doi: 10.1002/mdc3.13557, indexed in Pubmed: 36249280.
- Revert Barberà A, Estragués Gazquez I, Beltrán Mármol MB, et al. Bilateral chorea as a manifestation of cerebral venous sinus thrombosis associated with COVID-19. Neurologia (Engl Ed). 2022; 37(6): 507–509, doi: 10.1016/j.nrleng.2021.09.001, indexed in Pubmed: 35534388.
- Sawczyńska K, Wężyk K, Bosak M, et al. Acute-onset chorea and confusional state in 77-year-old COVID-19 patient: a case report. Neurol Neurochir Pol. 2022; 56(1): 106–110, doi: 10.5603/PJNNS. a2022.0003, indexed in Pubmed: 34985113.
- Hassan M, Khan NU, Iqbal M, et al. Neurological complications of SARS-CoV-2: A single-center case series authors. Brain Hemorrhages. 2021; 2(4): 161–164, doi: 10.1016/j.hest.2021.09.004, indexed in Pubmed: 34545348.
- Cotta Ramusino M, Perini G, Corrao G, et al. Sars-Cov-2 in a Patient with Acute Chorea: Innocent Bystander or Unexpected Actor? Mov Disord Clin Pract. 2021; 8(6): 950–953, doi: 10.1002/mdc3.13274, indexed in Pubmed: 34405104.
- Ghosh R, Dubey S, Roy D, et al. Choreo-ballistic movements heralding COVID-19 induced diabetic ketoacidosis. Diabetes Metab Syndr. 2021; 15(3): 913–917, doi: 10.1016/j.dsx.2021.04.010, indexed in Pubmed: 33915346.
- Byrnes S, Bisen M, Syed B, et al. COVID-19 encephalopathy masquerading as substance withdrawal. J Med Virol. 2020; 92(11): 2376– -2378, doi: 10.1002/jmv.26065, indexed in Pubmed: 32458578.
- Salari M, Etemadifar M. Two Cousins with Acute Hemichorea after BBIBP-CorV (Sinopharm) COVID-19 Vaccine. Mov Disord. 2022; 37(5): 1101–1103, doi: 10.1002/mds.28979, indexed in Pubmed: 35262222.
- Matar E, Manser D, Spies JM, et al. Acute Hemichorea-Hemiballismus Following COVID-19 (AZD1222) Vaccination. Mov Disord. 2021; 36(12): 2714–2715, doi: 10.1002/mds.28796, indexed in Pubmed: 34581453.
- Ryu DW, Lim EY, Cho AH. A case of hemichorea following administration of the Pfizer-BioNTech COVID-19 vaccine. Neurol Sci. 2022; 43(2): 771–773, doi: 10.1007/s10072-021-05763-5, indexed in Pubmed: 34811599.
- Batot C, Chea M, Zeidan S, et al. Clinical and Radiological Follow-Up of a Pfizer-BioNTech COVID-19 Vaccine-Induced Hemichorea-Hemiballismus. Tremor Other Hyperkinet Mov (N Y). 2022; 12: 16, doi: 10.5334/ tohm.688, indexed in Pubmed: 35646423.
- Talaei M, Ingram G. Yuletide tremor, twitches and tunes. Journal of Neurology, Neurosurgery & Psychiatry. 2022; 93(6): A99.3–A99, doi: 10.1136/jnnp-2022-abn.321.
- Henry, M., Fadel, R., Miller MD, J. B., Suleyman, G., Abreu-Lanfranco, O., & Brar, I. COVID-19 Presenting with Neurological Symptoms. Case Reports. 2020; 85.
- Klein S, Davis F, Berman A, et al. A Case Report of Coronavirus Disease 2019 Presenting with Tremors and Gait Disturbance. Clin Pract Cases Emerg Med. 2020; 4(3): 324–326, doi: 10.5811/cpcem.2020.5.48023, indexed in Pubmed: 32926677.
- Diezma-Martín AM, Morales-Casado MI, García-Alvarado N, et al. Tremor and ataxia in COVID-19. Neurologia (Engl Ed). 2020;

35(6): 409-410, doi: 10.1016/j.nrl.2020.06.005, indexed in Pubmed: 32571554.

- Passaretti M, De Biase A, Paparella G, et al. Worsening of Essential Tremor After SARS-CoV-2 Infection. Cerebellum. 2023; 22(1): 155–158, doi: 10.1007/s12311-022-01366-8, indexed in Pubmed: 34989982.
- Pistoia F, Ornello R, Sucapane P, et al. Symptoms of gait and coordination impairment in a patient with COVID-19 interstitial pneumonia. Neurological Sciences. 2021; 42(8): 3083–3086, doi: 10.1007/ s10072-021-05341-9.
- Piscitelli D, Perin C, Tremolizzo L, et al. Functional movement disorders in a patient with COVID-19. Neurol Sci. 2020; 41(9): 2343–2344, doi: 10.1007/s10072-020-04593-1, indexed in Pubmed: 32661885.
- Zariffeh A, Youssef AS, Rizvi F, et al. Post Severe Acute Respiratory Syndrome Coronavirus 2 Infection Tremors in a Nonverbal Autistic Adolescent. Cureus. 2021; 13(7): e16296, doi: 10.7759/cureus.16296, indexed in Pubmed: 34405062.
- John A, Hsieh B, Chandra A, et al. Intention Tremor as an Adverse Effect of Remdesivir Therapy for COVID-19 in an Obstetric Patient. MedDocs Publishers. 2021.
- Bhagavan SM, Beladakere Ramaswamy S, Mehta TR, et al. A 62-Year--Old Man Presenting with Bilateral Tremor of the Upper Limb After a Diagnosis of COVID-19 with Confirmed Volumetric Brain Loss. Am J Case Rep. 2022; 23: e934955, doi: 10.12659/AJCR.934955, indexed in Pubmed: 35607267.
- Perrin P, Collongues N, Baloglu S, et al. Cytokine release syndromeassociated encephalopathy in patients with COVID-19. Eur J Neurol. 2021; 28(1): 248–258, doi: 10.1111/ene.14491, indexed in Pubmed: 32853434.
- Pilotto A, Cristillo V, Cotti Piccinelli S, et al. Long-term neurological manifestations of COVID-19: prevalence and predictive factors. Neurol Sci. 2021; 42(12): 4903–4907, doi: 10.1007/s10072-021-05586-4, indexed in Pubmed: 34523082.
- Portela-Sánchez S, Sánchez-Soblechero A, Melgarejo Otalora PJ, et al. Neurological complications of COVID-19 in hospitalized patients: The registry of a neurology department in the first wave of the pandemic. Eur J Neurol. 2021; 28(10): 3339–3347, doi: 10.1111/ene.14748, indexed in Pubmed: 33474816.
- Albu S, Vallès M, Kumru H. Diagnostic challenges of functional neurological disorders after covid-19 disease or vaccination: case series and review of the literature. Acta Neurol Belg. 2022 [Epub ahead of print]: 1–12, doi: 10.1007/s13760-022-02140-7, indexed in Pubmed: 36413270.
- de Souza A, Jacques R, Mohan S. Vaccine-Induced Functional Neurological Disorders in the Covid-19 Era. Can J Neurol Sci. 2022 [Epub ahead of print]: 1–5, doi: 10.1017/cjn.2022.48, indexed in Pubmed: 35466898.
- Schneider SA, Hennig A, Martino D. Relationship between CO-VID-19 and movement disorders: A narrative review. Eur J Neurol. 2022; 29(4): 1243–1253, doi: 10.1111/ene.15217, indexed in Pubmed: 34918437.
- Piano C, Bove F, Tufo T, et al. Lazio DBS Study Group. Effects of CO-VID-19 Lockdown on Movement Disorders Patients With Deep Brain Stimulation: A Multicenter Survey. Front Neurol. 2020; 11: 616550, doi: 10.3389/fneur.2020.616550, indexed in Pubmed: 33391174.
- Przytuła F, Dulski J, Sobstyl M, et al. Battery for deep brain stimulation depletion in Parkinson's Disease and dystonia patients - a systematic review. Neurol Neurochir Pol. 2021; 55(4): 346–350, doi: 10.5603/ PJNNS.a2021.0041, indexed in Pubmed: 34056704.